Cub Cadet Papts NAsEOENModeh26lader feewis Call 606-678-9623 or 606-561-4983

Full download

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -2518-44-tractor/

http

Page 1 of 89

2518-44 Tractor
44" Deck Assembly

RN

Crom, Sy

///u/

NAWMWM NS
(N | SRNENN WY
(=) G NN
= @ @ > — M
-~ A\ o 7 =
(@) T y WWAWMT‘W \
Na N N S gni.
p
(
N T
% S/ Si= — T
o S
mm,/v\\\\\\\It « /S
= 7 : e
ﬁ\ o BRI N 5
g% % N
g e S — 3,
P L
e e .
&7 o4 N . ST
_..n_w iy o w =y "\,
<, y g \\\\\M\\ \\U\Mﬂ/,, J /W D o //
N A\ T~ e i 2, S mUw L AN
<t = g_w, p S - v
N2 - e S L ¢
== .
\\M /MW&\ k\,\ d
== =
( ol
n pang
— (=)
A/Nv Anmv -
\ \
— P
— e [ / [*)]
o @ (@) (&) BV
Amm; (&) m\\m ) N M /N\
~— ~ PN
UL L e
\ i
{_, P

@YIA@ YI.&@@IE@H\J@MW

o
N

/
{ /‘r m,_ \ m“
AN

~. N, / ) -
D/N// o S e
I An_mvv A m mmm,,
%) @M/mww ‘m% '/ e 2 A\MUWV é Qmmw,
A S \mw. &~ f/h.
— TN Y
VNS, ;k
\Am% % / v S
A/Zv m & ( @mwuﬂ N }
i \ . Sy
[@) iy
= &) EPT PN
. CAIINEAT-> \%f & L_“&u \ K \~ 3
< &) ~ Q7 /
N & g (o
b & SN |
oo K = e\ - J
RzO A N
<0h (@) /ety
-0 &S/ \; d
WO \ e
= s |
Dm/_ \‘n/
& @

Thisisthe cut pages sample. DOWWWF}QOW@NMI(@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-2518-44-tractor/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor
44" Deck Assembly

Page 2 of 89

Ref#  Part Number Qty S/P/F  Description
1 603-0857-0716 1 Idler Assembly
2 603-0183A-0716 1 /P Plate Assy, Mounting
3  603-0203-0716 2 S Handle, Tension
4  603-0729-0716 1 S  Deck Housing Assembly
777530014 1 /P Graphic, Warning
777530018 1 /P Graphic, Deck Safety
777530503 1 /P Graphic, Deck Safety
5 631-0094A 1 /P Chute Assembly, Discharge
6  703-1890 2 S  Wheel, Deck, w/Fitting
7  703-2559-0716 1 /P Bracket, Stop
8 703-3359-0716 2 Baffle, Skirt
9 703-3742-0716 1 Belt Cover, LH
10 703-3743-0716 1 /P Belt Cover, RH
11 710-0260A 6 /P Bolt, Carriage, 5/16-18 x .62
12 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62
13  710-1010 1 /P Screw, Hex Cap, 1/2-20 x 3.0
14  710-1611B 6 /P Screw, Self Tap, 5/16-18 x .75
15  710-3008 1 /P Screw, Hex Cap, 5/16-18 x .75
16  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75 GR5
17  711-3314 1 S Pin, Roller, 1/2 Dia x 7.31
18  712-0239 1 S Nut, Hex Lock, 1/2-20
19 712-0431 11 S  Nut, Flange Lock, 3/8-16
20  712-3004A 7 /P Nut, Flange Lock, 5/16-18
21  712-3006 2 /P Nut, Hex, 1/4-20 GR5
22  712-3010 6 S Nut, Hex, 5/16-18, GR5
23 714-0115 1 S Pin, Cotter, 1/8 Dia x 1
24  715-3003 2 /P Pin, Spiral Spring, 3/16 Dia x .75
25  726-3045 2 /P Button Plug
26  731-3005 1 /P Front Roller
27  731-3316 1 Plug, Mulch
28  732-3127 2 S  Spring, Comp, .66 OD x 1.8
29  732-0861 1 Spring, Ext, .162 Dia x 1.25 OD
30 734-0973 2 /P Wheel, Deck, 5.0 x 1.38
31  736-0105 2 /P Washer, Bell. .401 x .870 x .063
32 736-0119 6 S  Washer, Lock, 5/16
33  736-0179 1 S  Washer, Flat, 1/2 x 1.25 x .10
34  736-0270 2 /P Washer, Bell, .265 x .75 x .062
35 736-0272 4 S  Washer, Flat, .510 x 1 x .060
36 738-0143 1 /P Bolt, Shoulder, .498 Dia x .340
37  738-0533 2 S  Screw, Shoulder, .498 x 1.635
38  738-3056 2 S  Bolt, Shoulder
39 741-0338 2 /P Bearing, Flange, 3/4ID x .52 LG
40 747-3188 2 Pin, Mower Support
41  750-3136 1 S  Spacer, .50D x.75x2.07 Lg
42  747-3172B 1 S  Rod, Front Lift
43  712-3048 2 S Nut, Hex Jam, 1/2-13 GR5
44  736-0921 2 S  Washer, Lock, 1/2
45  738-0507B 2 S  Bolt, Shoulder, .50 Dia. x .494 Lg
46  712-3083 2 /P Nut, Hex Insert Lock, 1/2-13
47  603-0200-0716 1 S  Bracket, Front Lift
48  777S30145 1 S Graphic, Danger
49  736-0226 6 Washer, Flat, .474 x .88 x .064
50

7323126 \WWW. my‘mov?erﬁmsEéOPh ODx7.33



Page 3 of 89

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

44" Deck Drive & Spindle Assembly

2518-44 Tractor

\mmmmmm_“mmmm& HHHHUA . W//_.%J
\\Hmmmm\\mm% \MW&MWW (op
7 A s = |
A \ \ /, , _/,m.w %/m%k%)h\
W
/MW/ \ \ \\“\ mwm% %m/w ;@Lu s @)
Y/ 4 g%\ = = ) 1O
N 1 A
I o e W ™
3 N (&\ v : (&)
i \“ @ ) :
ol o
71\ ® A
7 \ — 7 A
i =F - _ \
- ) / Iﬂ
-l |
\\ \\\ ) ,
;\ \\ / X N
\J / -

WWW.mymowerpart.

N S
LN A
) ) —
AN .’ /N/N/ \\NW@ ﬂ/\ \ I\v L i Ar ‘ ﬁmu.\_
=0 @-0 @)1/ - O-8) 04
{ “x q w, /r\ \\
[P A ,
oD £y ,4/ N\
/@& ) /Nmm, I / AN &
- TSI - ( N (e )
® 7 O®® G N ® 3
/ N Op-S- — &
/ Fm;r«vmmu %www o O @ M~ W I~ W0 w0
—~ N ,%W ,M R F) R
&) IV




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor Page 4 of 89
44" Deck Drive & Spindle Assembly

Ref#  Part Number Qty S/P/F  Description
1 603-0857-0716 1 Idler Assembly
2 603-0203-0716 2 S Handle, Tension
3 703-0118-0716 1 Idler Arm Assembly
4  918-3129A 3 S  Spindle Assembly Includes Ref. Nos. 35, 36,
37 and 38
5 710-0923 1 /P Screw, Hex Cap, 5/8-18 x 3.0
6  710-1260A 12 /P Screw, Hex Wash Ld, 5/16-18 x .75
7  710-1852 3 Bolt, Spindle, 3/4-16 x 5.37
8 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2.0 GR5
9 712-0239 1 S Nut, Hex Lock, 1/2-20
10 712-0431 3 S  Nut, Flange Lock, 3/8-16
11 712-3019 1 S Nut, Hex, 7/16-14, GR2
12 712-3078 3 /P Nut, Hex Flange, 3/4-16
13  716-3020 2 S  Snap Ring, Internal
14 732-0861 1 Spring, Ext, .162 Dia x 1.25 OD
15  732-3067 1 Torsion Spring, Idler, 1.10 ID x 1.3
16  736-0171 1 S  Washer, Lock, 7/16
17  736-0179 1 S  Washer, Flat, 1/2 x 1.25 x .10
18 736-0237 2 /P Washer, Flat, .65 x 1.25 x .075
19  737-3000 6 S  Fitting, Lube, 3/16 Drive
20 738-0143 1 /P Bolt, Shoulder, .498 Dia x .340
21  738-3172 1 Screw, Shidr, .68 x 2.11, 7/16-14
22  741-0338 2 /P Bearing, Flange, 3/4 ID x .52 LG
23 741-1122 2 Bearing, Ball
24 759-3939 3 /P Blade, Mower, 15.94
25  948-3020 3 /P Spacer, Blade
26  748-3065 6 S  Spacer, Deck Spindle
27  748-3100 1 Retainer, Spring
28  750-3119 1 /P Spacer, .406 ID x 1.00 OD x .38
29  750-3136 1 S  Spacer, . 50D x.75x2.07 Lg
30 754-3039 1 S V-Belt, 1/2x103.0 Lg
31 754-3068 1 S  V-Belt, Bsectx110.6 Lg
32  756-3005 2 /P Pulley, Flat w/Flanges
33  756-3089 3 Pulley, V-Type, 4.0 Dia
34  756-3115 1 /P Pulley, Double Lube Fitting NOT included.
35 721-3018A 6 S Seal Oll, 1.25x 1.874 x .25
36 741-3028 6 S  Bearing, Cone
37 741-3029 6 /P Cup, Bearing
38  750-3190A 3 /P Spacer, Bring, .780 x .963 x .777
39 750-3132 1 S  Spacer, .88 x.635x1.25

WWW.mymowerparts.com



o
W

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Page 5 of 89
Air Intake And Filtration Aluminum

AN

N \ \
/ \\\'\x\“\i‘é\\\\

T

TN 2
AN J =y
(11 —————= /8 A
N / Loy 4 P4y
e i
Y 7
sl
=

WWW fhymowerparts com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Air Intake And Filtration Aluminum

Page 6 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-54-755-01 1 S  Kit, Knob w/Seal (Incl. Ref #2, 3)
2 KH-25-341-03 1 /P Knob, Cover
3 KH-24-153-20-S 1 Seal, Air Cleaner Cover Knob
4 KH-24-096-31 1 S Cover, Air Cleaner
5 KH-12-100-01 1 /P Wing Nut
6 KH-24-096-01 1 /P Cover, Inner Air Cleaner
7 KH-24-032-03 1 /P Seal, Inner Air Cleaner
8 KH-24-083-02 1 S Precleaner, Element
9 KH-47-083-03 1 S Element, Air Cleaner
10 KH-M-0639016 3 S  Screw, Hex Flange, M6 x 1.0 x 16
11 KH-24-126-21 1 Bracket, Air Cleaner Base
12 KH-24-094-03 1 S Base, Air Cleaner
13  KH-M-0651055 4 Screw, Hex Flange, M6 x 1.0 x 55
14 KH-24-164-29 1 Manifold, Intake
15 KH-24-041-01 2 /P Gasket, Intake Manifold
16 KH-24-041-06 1 /P Gasket, Air Cleaner Base
17  KH-24-743-08 1 Kit, Air Cleaner Cover (Incl 1-4, 11)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2518-44 Tractor

Page 7 of 89
Air Intake And Filtration Plastic

TN

o
e
==

\],/

e
\

TTH

TRy e
[ s
s
A
By X
o S
i, o
[
R
N
AN
— S
N T
fam) e
LU e
\ S o T—
~— — i)
o o
w € P
=1 7 Y
. i441
~—1 11}
=2 - \ 7

A

—




Cub Cadet Papts NAsEOENModeh26lader feewis Call 606-678-9623 or 606-561-4983

Full download: http://manual place.com/downl oad/cub-cadet-parts-manual -for-model -2518-44-tractor/
2518-44 Tractor

Air Intake And Filtration Plastic

Page 8 of 89

Ref#  Part Number Qty S/P/F  Description
1 KH-54-755-01 1 S  Kit, Knob w/Seal (Incl. Ref #2,3)
2 KH-25-341-03 1 /P Knob, Cover
3 KH-24-153-20-S 1 Seal, Air Cleaner Cover Knob
4 KH-24-096-69-S 1 /P Cover, Air Cleaner
5 KH-12-100-01 1 /P Wing Nut
6 KH-24-096-01 1 /P Cover, Inner Air Cleaner
7 KH-24-032-03 1 /P Seal, Inner Air Cleaner
8 KH-24-083-02 1 S Precleaner, Element
9 KH-47-083-03 1 S Element, Air Cleaner
10 KH-M-0639016 3 S  Screw, Hex Flange, M6 x 1.0 x 16
11 KH-24-126-21 1 Bracket, Air Cleaner Base
12 KH-24-094-24-S 1 S Base, Air Cleaner
13 KH-24-041-06 1 /P Gasket, Air Cleaner Base
14  KH-M-0651040-S 4 Screw, Hex Flange, M6 x 1.0 x 40
15 KH-24-164-54-S 1 S  Manifold, Intake (Includes Carb Gasket
KH-24-041-53-S and (2) O-Rings
KH-24-153-27-S)
16  KH-24-153-27-S 2 /P O-Ring, Intake Manifold
17 KH-24-743-08 1 Kit, Air Cleaner Cover (Incl 1-4, 11)
18 KH-24-041-53-S 1 Gasket, Carburetor
19 KH-M-0545010 2 /P Screw, Hex Fing, M5 x 0.8 x 10
20 KH-24-126-130-S 1 Bracket, Air Cleaner Base

Thisisthe cut pages sample. DOWWWFHOW pi&'ft@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-2518-44-tractor/

